



**GOVERNMENT OF INDIA
MINISTRY OF TEXTILES
OFFICE OF THE TEXTILE COMMISSIONER**

POWERLOOM SERVICE CENTRE
JAGANATHAPURAM COLONY, SURAMPATTI, ERODE - 638 009
E-mail : adpscerode@gmail.com • pscerode-otxc@gov.in Telephone 0424-2271357

TEST REPORT

No. : 9(8)/2023-24/PSC-ERD/ 658

Date: 29-08-2023

- 1 Customer's Name & Address : VETRI VINAYAKAA SPINNERS
PERIAMOLAPALAYAM,
JAMBAI (PO), BHAVANI - (TK)
ERODE - 638312
- 2 Reference No. & Date : Nil & 29-08-2023
- 3 Type of Testing Requested : COUNT, CSP, U% & IMPERFECTION OF YARN
- 4 Lab Sample No. : 2858
- 5 Declaration
 - (a) Description of sample : Yarn Sample
 - (b) Size / Quantity : Cone - 5 Nos.
 - (c) Identification mark if any : SAMPLE NO.5

6 TEST RESULTS

Type of Test	Average	Minimum	Maximum	CV%
Count of Yarn	2/30.35 ^S	2/29.76 ^S	2/30.99 ^S	1.521%
Lea Strength in Lbs	183.326	172.833	191.130	2.679%
CSP	2781			
U% & Imperfection	Imperfection / Km			
	U%	Thin places (-50%)	Thick places (+50%)	Neps (+ 200%)
	9.75	0	41	34

Tested by: TO (KS)

[Signature]

[Signature]

डी.राजा
सहायक निदेशक एवं प्रमारी अधिकारी
D. Raja
Assistant Director & Officer-in-Charge
Powerloom Service Centre, Erode

P. T. O.